



Test Certificate

Date Submitted: 07-November-2005
 Date Issued: 09-November-2005
 Report No: 6855
 Company P/O Number: Not Stated

Highest Quality Fastest Service
 IFS LABORATORIES LTD
 48b HALLIWELL
 BUSINESS PARK
 ROSSINI STREET
 BOLTON BL1 8QL
 t 01204 840086
 01204 840524
 e -all@ifs-testing.co.uk



Customer Name: AMO Blinds
 Tel: 01429851500
 Fax: 01429851570
 Company: Amo Blinds
 Unit 10A
 Park View West Industrial Estate
 Hartlepool
 TS25 1PE

Customer Sample Description
 Fibre Composition: 100% Polyester
 Sample Colour: Cream
 Sample Reference: Spectrum Fr J
 Sample Description: Woven Fr Fabric
 End Use: Roller & Vertical Blind Fabric
 F Aeric Supplier | Customer: Amo

Fire Test Requested:
 (Confidential Report)
 Bs 5867: 1980 Part 2 Type B Flammability Requirements (Fabrics For Curtains & Drapes) In Accordance With Bs 5438: 1976 Test Method 2. Flammability Of Vertically Orientated Textile Fabrics & Fabric Assemblies Subjected To A Small Igniting Flame

Laundering Procedure:
 The Sample Was Tested As Received After The Appropriate Conditioning Requirements.

Conditioning Prior To Testing:
 The. Sample Was Conditioned Immediately Prior To Testing For @ Least 24 H At 60 +1- 5% R H And 20 +1- 5 °c

Authorised Signatures: Zeb Alam
 Technical Manager

K. Brooks
 Laboratory Manager

Approved Supplier:

| | | | |
|-------------------------------------|---|--|--|
| CI/SIB 1976 reference by SIB Agency | | | |
| (76.7) | X | | |
| | | | |